1994:1

150/150H
Prod.No: 954 01 40-21 (P 150
E:loglnezoB&SQSQOZ T)ﬁpe: 3217 Trim: 02 SPARE PARTS
107 25 12-65

* These parts must be purchased through an authorized Briggs & Stratton dealer.
ﬁ?.' ':""o't‘ Description :?_’ I;a:)r.t Description
1| 5321316-96 | Control Bar 32 | 5321420-07 | Handle Bracket Assembl)/ (Right)
2 | 5321320-01 | Rope Guide 33 | 5320551-87 | Thread Cutting Screw 5/16-18 x 3/4
3 | 5321254-21 | Lower Handle 36 | 5321366-24 | Spacer
4 | 5321319-59 | Handle Bolt 41 5320676-09 | Shoulder Bolt
5 | 8736804-00 | Locknut 1/4-20 42 5328000-60 | Wheel & Tire Assembly
6 | 5320664-26 | Wire Tie 45 5328000-90 | Hubcap
7 | 5320856-92 | Machine Screw 1/4-20 x 2-1/8 46 | 5328509-98 |Hex Head Thread Rolling Screw 3/8-16 x 1-1/8
8 | 5320857-23 | Washer 9/32x5/8 x 1/16 48 | 5328509-77 | Blade Adapter
9 | 5328514-62 | Throttle Control 49 | 5328509-72 | 20" Blade
10 | 5321308-61 | Engine Zone Control Cabie 50 | 5328510-74 | Hardened Washer
11 8170210-08 | Hex Washer Head Tapping Screw 51 5328502-63 | Helical Lockwasher 3/8
#10-24 x 1/2 52 | 5328510-84 |Hex Head Screw 3/8-24 x 1-3/8
12 | 5321251-62 | Up-Stop Bracket 53 | 5327016-48 | Lawn Mower Housing Kit
13 | 5320886-52 | Hinge Screw 54 | 5321388-64 | Front Baffle
14 | 5321286-38 | Wing Nut 56 | 5320481-38 | Rear Door Kit (Includes Key No. 57)
15 | 5320517-93 | Hairpin Cotter 60 | 5321073-39 | Danger Decal
18 | 8736804-00 | Locknut Keps 1/4-20 61 [ --eemeeeomomeee- MA36 Clipping Deflector
17 | 5321254-22 | Upper Handie (Not included with Lawn Mower)
19 | 5320556-11 | Washer .39 x 1.25 x .09 62 | ---oceemveeene Engine - Briggs & Stratton Model No. 95902*
20 | 5321388-65 | Back Plate 63 | 5328793-00 | Cable Housing Clip
-~ 21 | 5321388-66 | Side Baffle 64 | 5321284-15 | Pop Rivet
22 | 5321362-33 | Rear Skirt -- | 5327010-07 |Operator's Manual (Scandinavian)
24 | 5320838-16 | Thread Rolling Screw #10-32 x 5/8 -- | 5327010-06 |Operator's Manual (European)
25 | 5322131-46 | Cable Clamp (Engine)s -- | 5321413-36 |"Partner" Decal (Housing)
27 | 5321334-13 | Catcher Frame -- | 5321414-24 |Stripe Decal (Housin%)
28 | 5327003-71 | Grass Bag -- | 5327006-96 |wWarning Decal Euro/Scand
29 | 5320545-83 | Hinge Screw
30 | 8736806-00 | Locknut
31 5321420-08 | Handle Bracket Assembly (Left)




150H Prod.No: 954 06 74-01 (P 150H Tiv)
Engine: B & S 95902 Type: 5517 Trim: 02

':‘iy I;a:)r.t Description :‘2 I:‘aor-t Description
1 | 5321316-96 | Control Bar 35 | 5320623-35 | Believille Washer
2 | 5321254-22 | Upper Handle 36 | 5320849-21 | Shoulder Bolt 3/8-16
3 | 5321254-21 | Lower Handle 37 | 5328002-20 | Wheel Assembly
4 | 5321320-01 | Rope Guide 38 | 5320521-60 | Washer
5 | 8736804-00 | Locknut 1/4-20 39 | 5320851-79 | Retainer Clip
6 | 5321319-59 | Handle Bolt 40 | 5328000-90 | Hubcap
7 | 5320664-26 | Wire Tie 41 5320886-52 | Hinge Screw
8 5320856-92 | Machine Screw 1/4-20 x 2-1/8 43 5320545-83 | Hex Tapping Screw 1/4-20 x 1/2
9 | 5328514-62 | Throttle Control 45 5328509-98 | Hex Head Thread Rolling Screw 3/8-16 x 1
10 | 5320857-23 | Washer 46 | 5321073-39 | Danger Decal
11 | 5328516-71 | Engine Zone Control Cable 51 5321254-13 | Front Baffle
12 | 5320863-44 | Hex Washer Head Screw #10-24 x 1/2 52 5327016-48 | Housing Assembly (Incl. Ref. #46, 51, 19, & 20)
13 | 5321251-62 | Up-Stop Bracket 53 | 5328510-84 | Hex Head Screw 3/8-24 x 1-3/8 Grd. 8
14 | 5321286-38 | Wing Nut 54 | 5328502-63 | Helical Lock Washer
15 | 5320517-93 | Haimin Cotter 55 | 5328510-74 | Hardened Washer
16 | 8736804-00 | Locknut Keps 1/4-20 56 | 5328509-72 | 20" Blade
17 | 5321253-78 | Discharge Baffle 57 | 5328509-77 |Blade Adapter
18 | 5321250-35 | Rear Baffle 64 | 5322131-46 | Cable Clamp (Engine)*
19 | 5321388-65 | Back Plate 65 | 5320838-16 |Screw #10x 5/8
20 | 5321388-66 | Side Baffle 66 | 5320879-30 |Guide Clip
21 | 5321362-33 | Rear Skirt 67 | 5327003-71 |Grass Bag
22 | 8170210-08 | Hex Tapping Screw #10-2 68 5321334-13 | Catcher Frame
23 | 5320481-38 | Rear Door Assembly Kit 70 | meomemeeeee- Engine - Briggs/Stratton Model No. 95902 *
24 | 8736806-00 | Locknut 3/8-16 72 | 5321284-15 |Pop Rivet
25 | 5321388-68 | Handle Bracket Assembly (Left) .- | 5328001-97 |Noise Level Decal
26 | 5321388-67 | Handle Bracket Assembly (Right) .. | 5321207-83 |Housing Decal TUV
27 | 5320551-87 | Screw 5/16-18 x 3/4 .- | 5327006-96 |Decal Warning
29 | 5321399-01 | Wheel Adjusting Bracket .- | 5321371-29 |Decal Caution
30 | 5320849-20 | Spacer .- | 5327010-07 |Operator's Manual (Scan)
32 | 5321251-68 | Selector Spring .- | 5327010-06 [Operators Manual (Euro)
33 | 5320878-77 | Selector Knob .- 5328010-36 |Danish Importer Decal
34 | 5321251-72 | Axle Arm Assembly

*These parts must be purchased through an authorized Briggs and Stratton dealer.




	Main Menu
	IPL Menu
	Bulletins Menu
	Tech Spec Menu
	Service Menu
	150/150H
	Full Diagram 150
	Exploded Parts Diagram
	Parts List

	Full Diagram 150H
	Exploded Parts diagram
	Parts List


	Other Years of Manufacture

